UNIVERSAL SUPERSESSION LISTING

Old Number Description New Number
10309 CAPSCREW 3/8NCx1-1/2 31607
10330 WASHER,SPRING M 6 DIN 137-B 31785
10372 CAPSCREW 1/2NCx3-1/2 31715
10377 CAPSCREW 3/8NCx3-1/2 31615
10379 CAPSCREW 3/8NCx1 31605
10397 WASHER,FLAT 1/2 SAE STEEL 31777
10596 NUT 1/4-20 NC KEPS 200120
10597 SCREW 6-32x3/4 SS BINDING HEAD 31856
10889 NUT 1/2-13 NC JAM HEX STEEL 31775
13007 CONNECTOR 3/4" SEALTITE 200121
13008 HOSE 1/2 IN 13 LG 200122
13354 CONDUIT,SEALTITE 3/4" 200123
13839 WASHER,FLAT 3/8 SAE STEEL 31765
15242 CAPSCREW 1/4NCx1/2 31501
15243 CAPSCREW 1/4NCx5/8 31502
15244 CAPSCREW 1/4NCx3/4 31503
15245 CAPSCREW 1/4NCx1 31505
15246 CAPSCREW 1/4NCx1-1/4 31506
15250 CAPSCREW 5/16NCx3/4 31553
15251 CAPSCREW 5/16NCx1 31555
15252 CAPSCREW 5/16NCx1-1/4 31556
15253 CAPSCREW 5/16NCx1-1/2 31557
15256 CAPSCREW 5/16NCx2-1/4 31560
15259 CAPSCREW 5/16NCx3-1/2 31565
15260 CAPSCREW 3/8NCx3/4 31603
15261 CAPSCREW 3/8NCx1-1/4 31606
15262 CAPSCREW 3/8NCx1-3/4 31608
15263 CAPSCREW 3/8NCx2 31609
15264 CAPSCREW 3/8NCx2-1/4 31610
15265 CAPSCREW 3/8NCx2-1/2 31611
15267 CAPSCREW 3/8NCx3 31613
15276 CAPSCREW 1/2NCx3 31713
15288 CAPSCREW 1/4NCx3/4 SOCKET HEAD 17498
15289 CAPSCREW 5/8NCx2 39129
15350 SCREW 6-32x3/8 SS BINDING HEAD 31853
15351 SCREW 6-32x1/2 SS BINDING HEAD 31854
15352 SCREW 6-32x5/8 SS BINDING HEAD 31855
15353 SCREW 6-32x1 SS BINDING HEAD 31858
15355 SCREW 8-32x1/4 SS BINDING HEAD 31861
15356 SCREW 8-32x1/2 SS BINDING HEAD 31863
15360 SCREW 10-24x1/2 RND HD SLOT 200124
15366 SCREW 10-32x1/2 SS BINDING HD 31872
15367 LOCKWASHER M 8 DIN 127 31786
15369 SCREW 1/4-20x1/2 SS BINDING HD 31881
15372 SCREW 1/4-20x1-1/4 SS BINDING 31887
15384 WASHER,FLAT 3/16 200126
15385 WASHER,FLAT 1/4 SAE STEEL 31753
15386 WASHER,FLAT 5/16 SAE STEEL 31759
15387 WASHER,FLAT 7/16 SAE STEEL 31771
15392 LOCKWASHER 8 SPLIT MED SS 31844
15394 LOCKWASHER 1/4 SPLIT MED STEEL 31752
15395 LOCKWASHER 5/16 SPLIT MED STEE 31758
15396 LOCKWASHER 3/8 SPLIT MED STEEL 31764
15397 LOCKWASHER 5/8 SPLIT MED STEEL 31827
15398 LOCKWASHER 1/2 SPLIT MED STEEL 31776
15399 LOCKWASHER 7/16 SPLIT MED STEE 31770
15408 NUT 6-32 HEX MACHINE SS 31837
15409 NUT 8-32 HEX MACHINE SS 31842




UNIVERSAL SUPERSESSION LISTING

15416 NUT 5/16-18 NC HEX STEEL ZINC 31756
15419 NUT 3/8-16 NC HEX STEEL ZINC 31762
15420 NUT 3/8-24 NF HEX STEEL ZINC 31766
15422 NUT 1/2-13 NC HEX STEEL ZINC 31774
15428 NUT 5/8-11 NC HEX STEEL ZINC 31832
15433 NUT 10-32 KEPS 200125
15434 NUT 10-24 KEPS SS 31904
15435 NUT 5/16-18 NC KEPS 200127
15436 NUT 3/8-16 NC KEPS 200134
15437 NUT 1/2-13 NC KEPS 200129
15521 NUT 3/8-16 NC JAM HEX STEEL 31763
15523 CLAMP,HOSE 16 11405
15627 TERMINAL 12-10GA,10 RING 13947
15784 BUSHING 1/2 x 3/8 NPT BRONZE 20641
15798 PLUG 1 NPT SQ HEAD IRON 200119
15818 ELBOW 1.25 NPT 90 F-F STEEL 200245
15833 NIPPLE 1.5 NPT x 4 STEEL 30891
15865 ELBOW 1.5NPT 90 F-F STEEL 33103
16499 SCREW 10-32x3/8 SS BINDING HD 31871
16716 CAPSCREW 3/8NCx1-1/4 31606
16754 SCREW 8-32x3/8 SS BINDING HEAD 31862
17586 TUBING,STEEL 5/8 OD,0.312 ID 200131
17653 BAR 3 DIA 6061T6 ALUMINUM 18601
17675 ROD,THREADED 10-32 19004
18326 CAPSCREW 3/8NCx4 31617
18352 LOCKWASHER 6 SPLIT MED SS 31839
19204 BUSHING 1/4 x 1/8 NPT BRASS 22131
30114 CAPSCREW 5/16NCx1/2 31551
31227 CAPSCREW 5/16NCx4 31567
32077 SHAFT,IDLER USE W/HND40B19 BRO 200135
33299 TUBING,COPPER 1-3/8 OD,0.042WT 200244
33307 ELBOW 3/4" CxC COPPER WROT 200243
37182 WASHER,FLAT 1" NYLON 1.750D 200136
200128 CLAMP 11405
200206 THERMOSTAT KIT,FR #79476 AT-4 262278
200211 KIT,WATER PUMP 300986 NLA
200225 FILTER 12 PACK 298852 OIL 200224
200230 ENGINE,BLOCK ASSY M3-20 200411
200231 ENGINE,BLOCK ASSY M-35 NLA
200232 ENGINE,BLOCK ASSY M-40 NLA
200233 ENGINE,BLOCK ASSY M-50 NLA
200234 ENGINE,BLOCK ASSY M4-30 NLA
200235 ENGINE,BLOCK ASSY M2-12 NLA
200241 MANUAL,PARTS PRICE BOOK-UNIV NLA
200253 BRACKET,LIFT PUMP M-35 NLA
200255 BRACKET,SOLENOID-BREAKER M-35 NLA
200404 ADAPTER,DAMPER M-35 BW-7 NLA
200420 EXCHANGER,HEAT M-25XPB 201027
200494 MANUAL,OPERATOR M3-20B,M25XPB 200550
200537 ENGINE 201028
200569 LEVER ASSY,FORK 200570
200661 GASKET,OIL PUMP 298756
200662 GASKET,THERMOSTAT 200723
200670 SUMP,OIL NLA
200688 GASKET,WATER FLANGE 299991
200691 NIPPLE,WATER PUMP 200822
200717 LEVER,FORK 200718
200719 LEVER ASSY,FORK 200720
200724 DOWEL 200636




UNIVERSAL SUPERSESSION LISTING

200752 SEAL,VALVE STEM 200647
200755 ROCKER 200756
200762 STUD,ROCKER 299445
200784 BEARING,MAIN STD 200911
200869 BEARING CASE ASSY,MAIN 1 200841
200870 BEARING CASE ASSY,MAIN 2 200842
200890 PLATE,THROTTLE CTL 200914
200901 DIPSTICK 200728
200929 WASHER,IDLER GEAR NLA
200955 IMPELLER,FRESH WATER PUMP 54089
200960 COVER,FUEL CAMSHAFT 298813
200966 BEARING,MAIN 0.4MM 301041
200977 CAMSHAFT M-50B 200976
200985 COVER,BEARING CASE 54145
201028 ENGINE,BLOCK ASSY M-40B NLA
201150 BOLT,ROCKER COVER 55009
206381 ELBOW,MALE 3/8FLARE,3/8NPT 90 NLA
206511 KEY,WOODRUFF # 9 NLA
207772 PLUG,PIPE NLA
207774 PLUG 1/4 NPT SQ HEAD IRON 11724
207904 NIPPLE 1 NPT CLOSE BRASS NLA
208106 BUSHING 1/2 x 3/8 NPT BRONZE 20641
208111 BUSHING,REDUCER NLA
210112 SPROCKET 3/8P 11T 3/8B TYPE B NLA
211823 WIRE # 8 BLACK GXL 31947
211846 TERMINAL 16-14GA,10 RING 13948
211851 TERMINAL,CABLE LUG 8-4GA,1/4H NLA
230088 NUT 1/4-20 NC HEX BRASS 32498
230135 NUT 6-32 HEX MACHINE SS 31837
230137 NUT 10-24 HEX MACHINE STEEL NLA
230138 NUT 10-32 HEX MACHINE SS 31847
230139 NUT 1/4-20 NC HEX STEEL ZINC 31750
230140 NUT 1/4-28 NF HEX STEEL ZINC 31754
230141 NUT 5/16-18 NC HEX STEEL ZINC 31756
230144 NUT 3/8-16 NC HEX STEEL ZINC 31762
230147 NUT 3/8-24 NF HEX STEEL ZINC 31766
230154 NUT 1/2-20 NF STEEL ZINC 31778
230184 NUT 1/4-28 NF JAM HEX STEEL 31755
230189 NUT 3/8-24 NF JAM HEX STEEL 31767
230257 NUT,LOCK 1/4-20 UNC NLA
230348 PIN,ROLL 3/32 DIA NLA
230393 PIN,ROLL NLA
230879 SCREW 6-32x3/8 SS BINDING HEAD 31853
230882 SCREW 6-32x1 SS BINDING HEAD 31858
230884 SCREW 8-32x3/4 FILLISTER HD NLA
230896 SCREW,FILLISTER SLOT HEAD NLA
230916 SCREW 6-32x3/4 FLAT HD SLOT NLA
231031 CAPSCREW 10-32x3/4 HEX HEAD NLA
231033 CAPSCREW 1/4NCx1/2 31501
231035 CAPSCREW 1/4NCx3/4 31503
231037 CAPSCREW 1/4NCx1 31505
231043 CAPSCREW 1/4NCx2-1/2 31511
231051 CAPSCREW 1/4NFx1/2 31526
231053 CAPSCREW 1/4NFx1 31530
231057 CAPSCREW 5/16NCx3/4 31553
231058 CAPSCREW 5/16NCx7/8 31554
231059 CAPSCREW 5/16NCx1 31555
231061 CAPSCREW 5/16NCx1-1/2 31557
231062 CAPSCREW 5/16NCx1-3/4 31558




UNIVERSAL SUPERSESSION LISTING

231068 CAPSCREW 5/16NCx3-1/4 31564
231077 CAPSCREW 3/8NCx5/8 31602
231079 CAPSCREW NLA
231080 CAPSCREW 3/8NCx1 31605
231081 CAPSCREW 3/8NCx1-1/4 31606
231083 CAPSCREW 3/8NCx1-1/2 31607
231089 CAPSCREW 3/8NCx2-3/4 31612
231091 CAPSCREW 3/8NCx3-1/4 31614
231092 CAPSCREW 3/8NCx3-1/2 31615
231093 CAPSCREW 3/8NCx3-3/4 31616
231095 CAPSCREW 3/8NCx4-1/2 31619
231100 CAPSCREW 3/8NFx1 31630
231108 CAPSCREW 7/16NCx1-3/4 31658
231121 CAPSCREW 1/2NCx3 31713
231122 CAPSCREW 1/2NCx3-1/4 31714
231192 SCREW 6-32x1/2 SS BINDING HEAD 31854
231193 SCREW 6-32x3/4 SS BINDING HEAD 31856
231197 SCREW 6-32x1-1/2 ROUND HEAD NLA
231223 SCREW 10-32x3/8 SS BINDING HD 31871
231224 SCREW 10-32x1/2 SS BINDING HD 31872
231238 SCREW,RD HD SLTD MACHINE NLA
231503 CAPSCREW 5/16NCx1 SOCKET HEAD 31297
231536 SETSCREW 10-32x5/16 CUP SOCKET NLA
231573 SETSCREW NLA
231710 SCREW,COUPLING 3/8NCx1 23652
231821 WASHER,FLAT 1/4 BRASS 32499
231828 LOCKWASHER 1/4 IN TOOTH BRONZE 32493
231854 WASHER NLA
231856 WASHER,FLAT 5/16 SAE STEEL 31759
231874 WASHER,FLAT 1/4 SAE STEEL 31753
231875 WASHER,FLAT 5/16 SAE STEEL 31759
231876 WASHER,FLAT 3/8 SAE STEEL 31765
231880 WASHER,FLAT 5/8 SAE STEEL 31828
231888 LOCKWASHER 6 SPLIT MED SS 31839
231890 LOCKWASHER 10 SPLIT MED SS 31849
231891 LOCKWASHER 5/16 SPLIT MED STEE 31758
231894 LOCKWASHER 1/4 SPLIT MED STEEL 31752
231895 LOCKWASHER 3/8 SPLIT MED STEEL 31764
231910 LOCKWASHER 3/8 EXT TOOTH NLA
233490 TUBE,DIPSTICK 16353
235284 SPONGE RUBBER 1/8X36X48" BLK M NLA
235420 BOOT SOLE,BROWN RUBBER NLA
238162 SETSCREW 23651
238163 SETSCREW 23652
238763 LOCKNUT 7/16-20NF 31773
238991 WASHER 1.000D,0.317-.323ID,7GA NLA
239138 PETCOCK 1/8NPT 11471
239144 LOCKWASHER 1/2 EXT TOOTH NLA
239169 RING,RETAINING PISTON PIN NLA
239203 CLIP,TUBING 5/16" STYLE TF NLA
239208 DOWEL 1/2 x 3/4 NLA
239393 SPRING,SPARKPLUG#3679-976 OSHC NLA
239394 CAP,SPARKPLUG COVER NLA
239395 CAP,RUBBER 400801D WHITTAKER NLA
239548 CAPSCREW 3/8NFx1-1/4 31631
239550 RACE,BEARING INNER 297594
239638 BEARING,BALL NLA
239639 WASHER,BEARING SLEEVE-OIL SEAL NLA
239834 TUBING,BUNDY 3/16 OD x .028 WT 11783




UNIVERSAL SUPERSESSION LISTING

240508 TERMINAL 16-14GA,QC,1/4M,INSUL 24941
240921 CUP,GREASE PUMP 261134 NLA
240929 KEY,ACCESSORY DRIVE GEAR NLA
241028 PLUG,EXPANSION 7/8 BRASS 260802
241029 PLUG 3/8 NPT SQ HEAD STEEL 287077
241052 TERMINAL 12-10GA,1/4 RING 15758
241072 PLUG,EXPANSION CUP 1.250 STEEL NLA
243061 CAPSCREW 5/16NCx4-1/2 31569
243998 SPIRALWRAP 1/4 NLA
243999 SPIRALWRAP 1/2 NLA
244019 TIEWRAP 3.5 LG 13776
252750 PLUG 287077
254398 PIPE,PLASTIC 1-1/4 ID T-1 SC40 NLA
255981 KIT,CARBURETOR CONVERSION AT4 NLA
256177 HEAD,CYLINDER ATOMIC 4 TO 1969 NLA
256709 REVERSE GEAR & HOUSING ASSEMBL NLA
256773 THROTTLE SYSTEM M-25XP,M-35 NLA
256831 CONTROL BOX ASSEMBLY NLA
256860 CONTROL BOX ASSEMBLY 5-36 NLA
256861 CONTROL BOX ASSY 15D50 NLA
256864 CONTROL BOX ASSY 12D40,12-15DT NLA
256872 CONTROL BOX ASSY 6.5-8.5KW NLA
256881 CONTROL BOX ASS'Y 8KW GAS NLA
256889 CONTROL BOX ASSEMBLY 8DPR,8DPM NLA
256900 CONTROL BOX ASS'Y 12KW GAS NLA
256909 FILTER,REMOTE LUBE OIL M-50 21513
256910 TAPPET ATOMIC-4 261243
256958 CONTROL BOX ASSY DC 15D50UM100 NLA
256964 M2-12 REVERSE STOP KIT NLA
256965 M3-20 M4-30 REVERSE STOP KIT NLA
257212 COVER,REVERSE GEAR HOUSING NLA
259255 TUBE,OIL FILLER TRANSMISSION NLA
259256 COVER,TRANSMISSION WITH TUBE NLA
259610 SCREW 261243
259644 DRIVE ASSY,ACCY NLA
260455 GASKET,OIL PRESSURE RELIEF NLA
260543 GASKET,WATER INLET NLA
260701 TUBE,DIPSTICK TRANSMISSION NLA
260784 TUBE,CARBURETOR NLA
260870 FLANGE,OUTLET NLA
260903 CARBURETOR ATOMIC 4 288482
260965 GASKET,HEAD NLA
260995 SUMP,OIL ATOMIC 4 NLA
260996 HOUSING,REVERSE GEAR NLA
261001 FLYWHEEL NLA
261012 FRAME,OIL PICKUP SCREEN AT-4 NLA
261018 GEAR,RING NLA
261020 MANIFOLD NLA
261022 BEARING,MAIN STD HALF ATOMIC-4 287753
261023 BEARING,MAIN STD HALF ATOMIC-4 287753
261026 BEARING,ROD STD HALF ATOMIC 4 287756
261031 PIN,PISTON 299802
261044 GASKET ,WATER PUMP 300253
261045 DISTRIBUTOR NLA
261046 GEAR,REVERSE - NLA NLA
261052 CONNECTOR NLA
261054 SEAL,DRIVE SHAFT NLA
261056 PULLEY NLA
261062 HOUSING,OIL SEAL-TRANSMISSION NLA




UNIVERSAL SUPERSESSION LISTING

261069 BELT,FHP NLA
261072 STUD,FLYWHEEL 3/8NF 12502
261085 SCREW,TACH DRIVE SLEEVE AT-4 NLA
261087 HOUSING,ACCESSORY DRIVE NLA
261091 RING,PISTON OIL STD ATOMIC 4 287761
261104 PUMP,FUEL 299250
261105 V-DRIVE NLA
261112 ELBOW,WATER COOLED EXHAUST NLA
261126 MOTOR,STARTER ATOMIC-4 299096
261136 PIPE NLA
261138 HOUSING, THERMOSTAT NLA
261139 HOUSING,OUTLET NLA
261141 BRACKET,ALTERNATOR NLA
261143 BUSHING,PISTON PIN ATOMIC 4 283919
261150 STRAP,ALTNR ADJUST NLA
261152 CLAMP,HOSE 10 SPRING 11386
261196 GASKET NLA
261210 ARRESTOR,FLAME NLA
261256 FLYWHEEL ASSY NLA
261266 DRIVE,ACCESSORY ASSY NLA
261268 DISTRIBUTOR & GEAR ASSY NLA
262197 PISTON 0.010 ATOMIC 4 NLA
262198 PISTON 0.020 ATOMIC 4 NLA
262215 V-DRIVE NLA
262216 V-DRIVE NLA
262285 IMPELLER KIT NLA
262286 SEAL,WATER PUMP 18159
262939 GEAR,RING NLA
263272 PANEL,INSTRUMENT NLA
263331 MANIFOLD,INTAKE & EXHAUST 262208
263776 GASKET,HEAD ATOMIC 4 200452
263778 CAP,PIPE 298428
263914 BODY,FLAME ARRESTOR NLA
263940 DIPSTICK, TRANSMISSION NLA
266512 BOX,PLASTIC ATOMIC 4 SPARE KIT NLA
272991 GASKET,OIL RETURN HOUSING NLA
273397 BELT,FHP NLA
274927 CLAMP,HOSE 08 11341
275951 PETCOCK 13970
276440 STUD 12506
276488 SENDER, TEMPERATURE NLA
276506 METER,WATER TEMPERATURE NLA
276642 REGULATOR NLA
276644 REGULATOR NLA
276694 KIT,FUEL PUMP REPAIR NLA
277584 ALTERNATOR NLA
278854 GASKET, TRANSMISSION COVER HF NLA
280020 PLUG,EXPANSION NLA
280848 WASHER NLA
281048 GASKET NLA
283193 BAIL ASSEMBLY,LIFT PUMP 261104 NLA
283251 GASKET NLA
283257 SPRING CAP NLA
283337 TUBE,OIL FILL ATOMIC 4 NLA
283383 TERMINAL 16-14GA,8 RING 36562
283619 FLANGE NLA
283733 GEAR,TIMING 261017
283736 COUPLING,ENGINE 261040
283741 HOUSING,BEARING-REVE 261060




UNIVERSAL SUPERSESSION LISTING

283908 PULLEY NLA
283919 BUSHING,PISTON PIN ATOMIC 4 NLA
285099 ARRESTOR,FLAME NLA
285305 LOCKWASHER 3/8 SPLIT MED STEEL 31764
285497 KIT,WATER PUMP REPAIR NLA
285976 BRACE NLA
285979 YOKE NLA
285980 SHAFT,YOKE CROSS NLA
285982 GEAR,CRANKSHAFT ATOMIC 4 NLA
285994 PLATE,PRESSURE NLA
285995 SCREW,LOCK PRESSURE PLATE SAO 14859
285997 FINGER NLA
285999 SPRING LOCK NLA
286075 NIPPLE 36838
286079 BAND,BRAKE-LINED NLA
286080 SLEEVE,OPERATING CONE NLA
286209 COUPLING 14357
286748 ADAPTER NLA
286843 COVER,WALTERS V-DRIVE NLA
286857 GASKET SET NLA
286859 BEARING NLA
286860 BEARING,BALL NLA
286944 PLATE,END NLA
286952 WASHER,NEOPRENE 7/8" NLA
287381 LOCKNUT 14378
287431 PUMP,FUEL NLA
287439 IMPELLER 11764
287455 PLATE NLA
287456 GASKET NLA
287457 CAM,STOP 299894
287652 LOCKWASHER 14379
287696 KIT,REPAIR NLA
287761 RING SET STD ATOMIC 4 NLA
287779 DRIVE ASSY,BENDIX NLA
287951 PIN,PISTON NLA
288182 ALTERNATOR 301008
288184 ALTERNATOR KIT 12VDC, 35A NLA
288294 CLAMP,DISTRIBUTOR NLA
288315 HOUSING,FLYWHEEL NLA
288316 FLYWHEEL NLA
288339 COVER NLA
288488 SCREEN,FLAME ARRESTOR 303073
288489 RETAINER,FLAME ARRESTOR NLA
288655 TUBE,OIL FILL NLA
288661 ARRESTOR,FLAME 303073
288759 ALTERNATOR 302280
288885 PRIMARY LEAD NLA
288980 LOCKWASHER 10 SPLIT MED SS 31849
288981 SCREW 10-32x3/8 SS BINDING HD 31871
289106 BUSHING NLA
289172 REGULATOR,12VDC 24579
289287 CAP,BRASS NLA
289294 TACHOMETER,ELECTRIC 299263
289299 SENDER,WATER TEMPERATURE NLA
289306 HARNESS 10' EXTENSION NLA
289314 SHAFT,PTO ATOMIC-4 NLA
289453 BLOCK,BARE ATOMIC 4 NLA
289457 BLOCK ASSY,WITH BEARINGS AT-4 NLA
289578 HOSE 36869




UNIVERSAL SUPERSESSION LISTING

290132 ELBOW 24693
290133 GAUGE,WATER TEMPERATURE NLA
290240 KIT,REPAIR NLA
290388 ADAPTER,RESTRICTOR 1/8 NPT M/F NLA
290415 SPRING,BRAKE NLA
290564 TANK,HEAT EXCHANGER NLA
290644 PUMP,SEA WATER 24102
290646 HOSE 1/2 IN 14 LG 14" 241040
294386 CLAMP,HOSE 28 38193
294442 NUT,INVERTED FLARE 1/4 BRASS 37610
294468 SCREW NLA
294470 CAPSCREW NLA
294480 CAPSCREW 5/16NCx2-1/4 31560
294488 CAPSCREW 3/8NCx1-1/4 31606
294546 WASHER NLA
294572 NUT,JAM NLA
294581 NUT 10-24 ZINC PLATED NLA
294608 WASHER NLA
295155 SPRING,VALVE NLA
295258 CAPSCREW 1/4NFx5/8 31527
295273 CAPSCREW NLA
295292 LOCKWASHER NLA
295511 CAPSCREW 5/16NCx3-1/2 31565
295521 TAPPET NLA
295621 HOSE 19059
295745 GASKET,IMPELLER 24646
296708 CYLINDER BLOCK - MACHINING NLA
297120 RETAINER,CARB FIRE TRAP ELEMNT NLA
297340 SCREEN,LIFT PUMP 261104 NLA
297471 HOUSING,ACCESSORY DRIVE AT-4 NLA
297486 BEARING 24654
297501 LOCKNUT 1/2-20 RH NLA
297563 COVER,FLYWHEEL HOUSING NLA
297565 HOUSING,FLYWHEEL NLA
297570 GEARCASE NLA
297703 MAGNETO AT-2 DISC 1981 NLA
297709 GASKET,HEAD ATOMIC Il NLA
297723 MANIFOLD,EXHAUST 299242
297734 BEARING,ROD HALF NLA
297770 GEAR,CAMSHAFT NLA
297828 KIT,CARBURETOR ATOMIC 1-2 298354
297830 SPRING,OIL RELIEF VALVE 299704
297834 VALVE,INTAKE NLA
297837 SEAT,VALVE SPRING NLA
297840 COLLET,VALVE 261027
297844 SPRING,OIL PUMP PISTON NLA
297850 GEAR,RING NLA
297854 MOTOR,STARTER 12VDC NLA
297869 LOCKWASHER,JAM NUT NLA
297905 CARBURETOR ASSY W/BUSHING NLA
298035 CAP,MAGNETO WICO TWIN NLA
298230 SOLENOID,STARTER NLA
298247 SPRING,DISTRIBUTOR NLA
298253 THERMOSTAT 160F NLA
298356 SUMP ASSY,OIL ATOMIC-4 NLA
298373 LOCKWIRE,OIL SCREEN NLA
298382 METER,WATER TEMPERATURE 298383
298383 METER,WATER TEMPERATURE 240F NLA
298385 METER,AMP 50-0-50 NLA




UNIVERSAL SUPERSESSION LISTING

298387 SENDER,OIL PRESSURE NLA
298399 SEAL,OIL CRANKSHAFT NLA
298422 RACE,BEARING INNER NLA
298451 ENGINE NLA
298456 WASHER M10 DIN 125 31789
298459 LOCKWASHER M 5 DIN 127 31780
298461 LOCKWASHER M 8 DIN 127 31786
298463 LOCKWASHER M10 DIN 127 19262
298465 LOCKWASHER M14 DIN 127 31797
298466 NUT M 8 DIN 934 18242
298467 STUD M 8x118 NLA
298468 CAPSCREW M 8x25 DIN 933 13630
298469 CAPSCREW M 8x30 DIN 912 31455
298471 STRAP,ALTNR ADJUST NLA
298506 CAPSCREW M10x1.25x30 DIN 961 31228
298515 MOUNT,FRONT 301367
298517 MOUNT,REAR LEFT M40-50 NLA
298521 BRACKET,ALTERNATOR NLA
298523 HOUSING,FLYWHEEL 200403
298534 BOLT,SHOULDER NLA
298538 CAPSCREW M10x1.25x25 DIN 961 24952
298540 CAPSCREW M 8x40 DIN 931 18811
298548 SILENCER,AIR INTAKE NLA
298561 HOSE 39140
298563 SCREEN 300525
298572 PANEL 300667
298576 CAP,PRESSURE 24306
298578 HOSE,FUEL 3/16ID USCG TYPE A 36869
298584 HARNESS,PANEL WIRING NLA
298585 MANIFOLD,EXHAUST 5416,M-20 300675
298597 MANIFOLD,EXHAUST 299885
298604 CLAMP,HOSE 24 21122
298605 CLAMP,HOSE 04 MINIATURE 24906
298610 NUT,LOCK 5/16 NF 3B LIGHT HEX NLA
298612 STUD,MANIFOLD ATOMIC 2 NLA
298617 CAPSCREW M10x1.25x55 DIN 961 31818
298622 CAPSCREW M 8x65 DIN 931 31812
298629 BALLJOINT 33482
298636 BRACKET, THROTTLE & FUEL FILTER NLA
298638 STUD 300322
298643 ELBOW 3/8" CxM 90 BRONZE NLA
298644 ELBOW 32924
298648 CLAMP,HOSE 12 11386
298653 PLUG 298660
298654 GASKET 299371
298656 STRAINER,OIL NLA
298665 O-RING 299362
298667 HEAD,CYLINDER 5416 NLA
298668 BOLT,CYLINDER HEAD 301772
298674 GEARCASE NLA
298684 NUT M 6 DIN 934 15812
298698 LOCKWASHER NLA
298704 HOSE,BREATHER 300013
298707 GASKET,EXH MANIF 298708
298713 COLLET,VALVE NLA
298723 ROCKER 200685
298732 CAPSCREW 298835
298739 CAP,OIL FILL 53322
298749 WASHER NLA




UNIVERSAL SUPERSESSION LISTING
298766 ROD,CONNECTING 300011
298767 BEARING,ROD STD 300015
298768 CRANKSHAFT NLA
298775 BEARING,MAIN REAR 200964
298777 THRUSTWASHER 302612
298778 THRUSTWASHER 301780
298790 LINE,INJECTOR 1 302545
298791 LINE,INJECTOR 2 302546
298792 CLAMP,FUEL LINE 301306
298793 CLAMP,FUEL LINE 301307
298795 GLOWPLUG 301754
298798 PUMP,INJECTION 5416 NLA
298799 SHIM,INJECTION PUMP 299526
298806 CIRCLIP 200656
298810 RING,RETAINING 298748
298814 GASKET,COVER 201007
298839 GASKET 300040
298844 THERMOSTAT 299798
298847 LABEL,DRAIN ENGINE IN COLD TEM NLA
298849 LABEL,OIL FILTER 35862
298851 LABEL,GLOWPLUG TORQUE NLA
298852 FILTER,OIL 299381
298858 SUMP,OIL 5424 NLA
298877 LINE,INJECTOR 3 301781
298887 SHAFT,SEA PUMP NLA
298890 PUMP,WATER 301357
298892 HOSE 301354
298893 COVER,BREATHER NLA
298895 CAPSCREW M 8x16 DIN 933 16789
298896 BRACKET 300427
298897 CLAMP 13325
298972 ALTERNATOR 302280
298973 CAPSCREW M 8x70 DIN 931 18812
298988 MANIFOLD 299886
299007 BELT 300803
299018 MOUNT,FRONT 301057
299032 CAPSCREW M 6x25 DIN 933 20628
299033 LOCKWASHER M 6 DIN 127 31783
299037 CAPSCREW M 6x60 DIN 931 33351
299041 NUT M 6 DIN 934 15812
299097 DISTRIBUTOR ATOMIC-4 NLA
299098 DISTRIBUTOR ASSY ATOMIC-4 NLA
299100 HOUSING,FLYWHEEL 300945
299159 STUD 298974
299160 BRACKET,CABLE 300427
299179 MANIFOLD,EXHAUST 300418
299181 FLANGE,EXHAUST 299230
299185 ELEMENT,AIR FILTER NLA
299189 CAPSCREW M 8x35 DIN 933 21558
299190 SWITCH,KEY NLA
299226 GASKET 302237
299240 LIGHT,OIL PRESSURE NLA
299242 MANIFOLD,EXHAUST ATOMIC 2 NLA
299245 BLOCK,CYLINDER ATOMIC-4 NLA
299254 MOUNT,FRONT LEFT NLA
299259 DECAL,COAST GUARD NLA
299261 WIRE #16 BROWN GXL 31981
299262 BRACKET,CONTROL 300824
299271 ELBOW 1/8NPT 45 STREET STEEL 15122

10



UNIVERSAL SUPERSESSION LISTING
299278 GASKET,SUMP 299367
299279 GASKET,HEAD 299392
299281 GASKET,INTAKE MANIFOLD 299430
299282 GASKET,INTAKE MANIFOLD 299431
299290 CAPSCREW M 8x20 DIN 933 17196
299319 ISOLATOR NLA
299354 PLUG 299906
299356 DOWEL 6.5MM x 6MM NLA
299358 PLUG 302588
299363 COVER 301755
299365 CAPSCREW M 6x20 NLA
299366 SUMP,OIL 301151
299369 LOCKWASHER M 6 DIN 127 31783
299370 PLUG 298660
299379 CAPSCREW M 6x18 JIS 299365
299380 LOCKWASHER M 6 DIN 127 31783
299383 PLUG 302690
299384 PLUG,EXPANSN 30MM DIN443 BRASS 299906
299396 O-RING 300160
299403 LOCKWASHER M 6 DIN 127 31783
299415 BOLT,BEARING CASE 302444
299423 GASKET,BREATHER 298701
299434 LOCKWASHER M 6 DIN 127 31783
299439 SEAT,VALVE SPRING 302453
299462 CAPSCREW M 6x14 DIN 933 31810
299463 LOCKWASHER M 6 DIN 127 31783
299464 CAP,OIL FILL 53322
299465 O-RING 298740
299468 NUT M 5 DIN 934 18241
299476 KEY,FEATHER 299549
299492 BUSHING 301154
299493 BOLT,CONN ROD 302648
299496 KEY,FEATHER 299549
299509 PIN 299360
299510 CAPSCREW M10x1.25x25 DIN 961 24952
299511 LOCKWASHER M10 DIN 127 19262
299515 LOCKWASHER M 8 DIN 127 31786
299517 INJECTOR 298787
299518 HOLDER,INJECTOR 298788
299519 GASKET 298789
299520 LINE,FUEL LEAK-OFF 302923
299524 CLAMP,SPRING-FUEL LINE 298797
299532 CASE,GOVERNOR BALL BEARING 302499
299533 BALL 298805
299543 NUT M 6 DIN 934 15812
299552 CRANKCASE ASSEMBLY NLA
299553 GASKET,SUMP 302652
299555 GUIDE,VALVE INTAKE 200969
299558 GUIDE,VALVE EXHAUST 54124
299561 PUMP,LUBE OIL 298872
299567 INJECTOR 298788
299573 CRANKSHAFT ASS'Y M-40 NLA
299578 LINE,INJECTOR 4 301782
299582 WASHER M 8 DIN 125 31787
299583 LOCKWASHER M 8 DIN 127 31786
299606 KEY,FEATHER 298746
299626 PANEL,INSTRUMENT LESS TACH NLA
299629 GUARD,BELT NLA
299632 DECAL,NAMEPLATE M-30 NLA

11



UNIVERSAL SUPERSESSION LISTING
299633 DECAL,NAMEPLATE M-40 NLA
299634 DECAL,NAMEPLATE BLANK DSL PROP NLA
299635 TERMINAL 12-10GA,QC,1/4F,INSUL 30785
299636 FILTER,FUEL 300128
299637 DRIVE ASSY,STARTER NLA
299639 GASKET,LIFT PMP COVR 34706
299640 COUPLING 23706
299641 COUPLING 23707
299642 COUPLING 23708
299643 COUPLING 23709
299647 GEAR,MAGNETO ATOMIC-2 NLA
299649 SOLENOID,STARTER 299771
299657 CARBURETOR ATOMIC-2 NLA
299668 BELT NLA
299699 BRACKET,OIL MANIFOLD 5416-5432 NLA
299706 MOUNT NLA
299713 COUPLING 23710
299717 ELBOW,WATER INJECTD 200385
299719 MOUNT,FRONT NLA
299730 PANEL 300807
299733 BRACKET,OIL MANIFOLD 5411 NLA
299734 MANIFOLD,OIL-KIT 5411 NLA
299735 MANIFOLD,OIL-KIT 5416,24,32 NLA
299736 PUMP,LIFT 302025
299749 GASKET,BLEED SCREW 301164
299750 SILENCER,INTAKE 5411 301926
299751 COVER 301755
299755 GLOW PLATE NLA
299768 CLIP,SPRING-BREATHER HOSE NLA
299786 GASKET,PUMP COVER 298786
299805 PUMP ,WATER 300986
299806 ENGINE 200233
299839 DECAL,NAMEPLATE M-50 NLA
299839 SWITCH, TOGGLE GLOWPLUG NLA
299857 CAPSCREW M12x1.25x30 DIN 961 31834
299862 TACHOMETER 300684
299885 MANIFOLD,EXHAUST 5424,M-30 NLA
299891 COVER,IMPELLER 12918
299893 RING,RETAINING 31190
299894 CAM,WATER PUMP NLA
299896 KEY 12915
299899 PLUG,EXPANSION 299355
299913 MANIFOLD,EXHAUST 301014
299944 RISER,EXHAUST 1.25NPTx2" HOSE 200266
299945 RISER,EXHAUST 1.5NPTx2" HOSE 200372
299956 CAP,PRESSURE 24306
299959 ADAPTER,BLOCK DRAIN 301918
299962 CAPSCREW M 6x50 JIS 299433
299965 CAPSCREW M10x1.25x30 JIS 31083
299977 O-RING 299559
299979 GASKET,TIMING CASE 200686
299985 NIPPLE,OIL FILTER 54077
299986 WASHER M18 32175
299992 CASE,BEARING 298685
299997 MANIFOLD 200386
300003 GASKET 298659
300009 PISTON STD 302534
300012 BUSHING,PISTON PIN 301714
300023 BUSHING,FUEL CAMSHAFT 200998

12



UNIVERSAL SUPERSESSION LISTING
300025 CIRCLIP,EXTERNAL 200674
300033 PLATE, THROTTLE 301945
300036 GASKET 299786
300038 HOSE,WATER RETURN 302560
300040 GASKET,WATER FLANGE 200687
300063 GEAR 299846
300092 GASKET,INJECTOR 299873
300094 MOUNT,FRONT 301369
300097 GASKET 298655
300107 CAPSCREW M10x25 DIN 933 13629
300108 CAPSCREW M10x20 DIN 933 18813
300110 ADAPTER,OIL FILTER 298860
300113 NIPPLE 20280
300114 NIPPLE 20439
300115 TRANSMISSION 2:1 HBW 50-2R NLA
300116 TRANSMISSION 1.8:1 HBW100-2R NLA
300121 PUMP,SEA WATER 303069
300140 CASE, TIMING NLA
300144 COVER,BEARING HOUSING ASSY NLA
300147 STUD M 6x16 301507
300169 FLYWHEEL ASSEMBLY
300187 LOCKWASHER M 5 DIN 127 31780
300189 BOLT,GOVERNOR 200565
300201 SCREW,BLEED 301163
300206 CAPSCREW M 8x18 JIS 7 W/LW 300008
300214 MOUNT,FRONT LEFT 300284
300215 MOUNT,FRONT RIGHT 300286
300218 SPACER,MOUNT FRONT RIGHT NLA
300219 SPACER,MOUNT FRONT LEFT NLA
300220 SPACER,MOUNT REAR RIGHT NLA
300221 SPACER,MOUNT REAR LEFT NLA
300230 GASKET 299516
300231 STUD 200657
300232 WASHER 299551
300233 HOUSING, THERMOSTAT LOWER 302492
300235 NIPPLE,FRESH WATER PUMP 301519
300244 BRACKET,SHIFT V-DRIVE 30181
300249 ADAPTER,GEN TO FLYWHEEL 12-15K NLA
300261 TRANSMISSION 1.5:1 HBW100-1.5R NLA
300263 FILTER,AIR 302181
300272 ISOLATOR,MAR 50 DUROMETER 5/8 11687
300276 HOUSING,GENERATOR ADAPTER NLA
300281 THERMOSTAT 160F 301358
300286 MOUNT,FRONT RIGHT M-35 NLA
300287 PUMP ,WATER 301357
300294 LEVER NLA
300298 STANDOFF 1/4-28x1-1/4 NLA
300328 CAPSCREW 5/16NCx7/8 31554
300424 ELBOW 3/8NPT x 1/2 HOSE 90 NLA
300427 BRACKET,SHIFT 32161
300428 GASKET ,WATER PUMP 298485
300430 GENERATOR 8.0KW,120/240VAC NLA
300435 NUT,PILLAR M8 30756
300469 GENERATOR 4.0KW,120/240VAC NLA
300472 GEAR,RING 299505
300473 CONNECTOR,MALE 1/8NPTx5/16HOSE NLA
300478 BRACKET,LIFT PUMP NLA
300485 WIRE #10 GRAY/BLUE PER PRINT 31958
300486 WIRE #14 YELLOW-RED GXL 31945

13



UNIVERSAL SUPERSESSION LISTING
300487 WIRE #10 ORANGE GXL 31953
300488 WIRE #14 PURPLE GXL 31977
300489 WIRE #16 BLUE GXL 31986
300490 WIRE #16 TAN GXL 31997
300491 TERMINAL 12-10GA,3/8 RING 16576
300492 TERMINAL 16-14GA,QC,1/4F,INSUL 24942
300498 TERMINAL,RELAY SOCKET 37835
300506 NUT 8-32 "U" TYPE NLA
300514 ISOLATOR,MAR 30 DUROMETER 5/8 32013
300518 STUD 3/8NCx14-1/4 NLA
300520 BASE,GENSET CONTROL BOX NLA
300523 TRIM,PANEL BLACK NLA
300524 BRACKET,EXCHANGER 6.5KW NLA
300527 NUT 3/8-16 NC GRADE 8 NLA
300532 WASHER NLA
300536 ELBOW 24907
300543 WIRE #10 RED GXL 31952
300544 WIRE #14 BLACK GXL 31970
300545 WIRE #14 RED GXL 31972
300548 TERMINAL 12-10GA,QC,1/4F,INSUL 30785
300549 WIRE #10 BLACK GXL 31950
300583 ISOLATOR,MAR 60 DUROMETER 5/8 11687
300586 TRANSFORMER,VOLTAGE 8.5KW NLA
300614 TEE 3/4 CxCxM CAST BRONZE NLA
300615 BUSHING 3/4 x 1/4 CxF NLA
300621 CAPSCREW M 6x12 DIN 933 31825
300622 ROD,THROTTLE LINK 10 KW NLA
300631 PULLEY NLA
300632 COUPLING-SPLINE DRIVE NLA
300634 BRACKET,ALTERNATOR MOUNT NLA
300635 BRACKET,ALTERNATOR MOUNT NLA
300642 SPRING, THROTTLE NLA
300643 FLEX COUPLING-DRIVESAVER NLA
300667 PANEL,PLATE VAC BOX FOR 300680 NLA
300668 METER,AMP NLA
300673 BREAKER,CIRCUIT 35 AMP NLA
300676 HARNESS,PANEL NLA
300680 PANEL,INSTRUMENT STD NLA
300681 DIPSTICK NLA
300682 PETCOCK 13970
300683 PANEL,PLATE VAC BOX FOR 300685 NLA
300684 METER,TACHOMETER PNL 300685 NLA
300685 PANEL,INSTRUMENT DELUXE NLA
300686 PANEL,PLATE VAC BOX FOR 300690 NLA
300688 LIGHT,BUZZ PANEL 300690 NLA
300690 PANEL,INSTRUMENT CUSTOM NLA
300708 HARNESS 5' EXTENSION NLA
300722 TUBE,DIPSTICK NLA
300724 SUMP DRAIN KIT 200390 OR 200373
300728 BOLT,CYLINDER HEAD 299388
300729 STUD,CYLINDER HEAD 299389
300735 MOUNT,FRONT LEFT 300961
300738 BOX,CONTROL NLA
300743 ISOLATOR,ENGINE NLA
300744 ENGINE 2400 NLA
300745 ENGINE Z600 NLA
300749 BRACKET,ALTERNATOR 300950
300761 ISOLATOR 15238
300762 GENERATOR ASSEMBLY 8.0KW NLA

14



UNIVERSAL SUPERSESSION LISTING
300765 LOCKWASHER M12 DIN 127 31792
300776 GENERATOR ASSEMBLY 4.5KW NLA
300783 MANIFOLD,EXHAUST 301013
300785 CAPSCREW M10x1.25x60 DIN 961 31819
300788 ELBOW,EXHAUST 1.25NPT 200385 & 21876
300795 ENGINE M-40 NLA
300796 STUD M10x1.25x35 NLA
300797 NUT M10x1.25 JIS 32724
300799 HOUSING,FLYWHEEL M-12 NLA
300800 ALTERNATOR 12VDC, 51A 42847
300807 PANEL BLANK NLA
300808 JUMPER, TERMINAL BLOCK NLA
300811 HOUSING,FLYWHEEL M-40,M-50 200403
300814 SEAL,OIL 301085
300815 COVER,BEARING 302445
300820 TERM. STRIP TO STARTER NLA
300827 HOSE 11501
300942 BRACKET,FUEL FILTER 8DPR NLA
300945 HOUSING,FLYWHEEL HBW 200402
300946 HOUSING,FLYWHEEL WARNER NLA
300950 BRACKET,ALTERNATOR NLA
300952 CONNECTOR,MALE 1/8NPT,1/4 HOSE 21448
300966 ADAPTER,DAMPER NLA
300977 ELBOW,MALE 1/8NPTx1/4 COMPRESN 13329
300980 GASKET,FUEL PUMP NLA
300986 PUMP,SEA WATER SHERWOOD M5 NLA
300988 HOSE 1 IN WIRE INSERTED 11779
301006 STOP,WIRE-THROTTLE CABLE NLA
301008 ALTERNATOR 12VDC, 35A NLA
301012 CAPSCREW M 6x75 DIN 931 34212
301015 STUD 300095
301019 CAPSCREW 5/16NFx3-1/4 31589
301026 CAPSCREW 3/8NCx4-1/2 31619
301029 BELT,FAN NLA
301040 BEARING,MAIN 0.2MM 200965
301043 BEARING,MAIN 0.4MM #2 200968
301044 THRUSTWASHER 0.2MM 200676
301045 THRUSTWASHER 0.4MM 200655
301060 NIPPLE 11516
301067 BRACKET,EXCHANGER M-12 NLA
301075 BRACKET,ALTERNATOR NLA
301080 FILTER,OIL 300209
301084 WASHER,ISOLATOR SNUBBING 2-7/8 NLA
301087 RAIL,GENSET 8.5-10.5KW NLA
301088 RAIL,GENSET NLA
301090 DRIPTRAY,GENSET NLA
301091 PIPE,EXHAUST-WRAPPED GRUMMAN NLA
301092 PLUG,EXPANSION 299897
301093 PLUG,EXPANSION 299958
301095 BRACKET,SOLENOID 4-6.5KW NLA
301097 LEVER,STOP NLA
301098 BRACKET, THROTTLE TUBE NLA
301099 PANEL,PLATE FOR 300680 NLA
301100 PANEL,PLATE FOR 300685 NLA
301101 PANEL,PLATE FOR 300690 NLA
301103 MOUNT,FRONT 3-4 PT NLA
301105 SCREW 10-24x1/2 SMS-F HEX WSHR NLA
301110 FLANGE,EXHAUST NLA
301113 PANEL KIT,HOURMETER W/O METER NLA

15



UNIVERSAL SUPERSESSION LISTING

301114 BOX,CONTROL NLA
301121 PUMP,INJECTION M-12 302795
301122 BELT,FAN 11668
301125 COUPLING 1.25 NPT BLACK IRON NLA
301133 MOUNT,FRONT LEFT & RIGHT 4KW NLA
301134 MOUNT,REAR LEFT 4KW GEN NLA
301135 MOUNT,REAR RIGHT 4KW GEN NLA
301143 BUSHING,PISTON PIN 301714
301144 SHAFT,FRESH WATER PUMP NLA
301149 RAIL,GENSET 15KW NLA
301152 HEAD,CYLINDER M-18

301153 BEARING CASE ASSY MAIN 1 NLA
301167 SPACER,MOUNT FRONT RIGHT NLA
301174 TRANSFORMER 15KW NLA
301176 RECTIFIER-15KW NLA
301180 TERMINAL BOARD ASSY-15KW NLA
301204 GASKET,OIL PUMP 200589
301206 SWITCH,OIL PRESSURE 299964
301210 PLUG,DRAIN 298660
301211 GASKET,DRAIN PLUG 299371
301218 NUT,CYLINDER HEAD 300730
301220 GASKET,GEARCASE 302693
301221 ADAPTER,OIL FILTER 301490
301223 SEAL,OIL 302697
301230 CAPSCREW M 6x22 JIS 7 LW 35787
301233 BOLT,BEARING CASE 301225
301234 WASHER 301226
301252 SEAL,VALVE STEM 200564
301254 WASHER,ROCKER SHAFT 200614
301277 BOLT,CONNECTING ROD 302726
301279 CRANKSHAFT M-12 NLA
301280 SLEEVE,CRANKSHAFT 300813
301284 BEARING 299501
301285 THRUSTWASHER 299502
301286 THRUSTWASHER 299503
301291 GEAR,RING 200594
301292 BOLT,FLYWHEEL M-12 302733
301294 CAPSCREW M 8x16 JIS 6 W/LW 35792
301296 CAPSCREW M 8x28 JIS 299514
301302 HOLDER,INJECTOR 301109
301308 SCREW WITH WASHER 298794
301311 CAPSCREW M 6x20 DIN 912 39874
301326 LEVER,THROTTLE 200576
301330 CAPSCREW NLA
301331 WASHER NLA
301332 HOUSING, THERMOSTAT 302755
301334 CAPSCREW M 6x10 JIS 7 W/LW 301256
301342 ELBOW 3/4" CxC 90 LONG CU WROT NLA
301348 ELBOW 1.5NPT 45 STREET BLK IRN NLA
301359 CASE,GEAR 300515
301360 SEAL,OIL 208774
301361 CAP,ADJUSTING BOLT 200721
301364 PUMP,BOOSTER OBERDORFER NLA
301369 MOUNT,FRONT RIGHT M-25 NLA
301370 EXCHANGER,HEAT 5-36 NLA
301387 BRACKET,GENERATOR REAR SUPPORT NLA
301388 FILTER,OIL 298860
301394 SHAFT,DECOMPRESSION 300159
301396 HOSE,BREATHER 300013

16



UNIVERSAL SUPERSESSION LISTING
301400 MOUNT,FRONT LEFT & RIGHT 6.5KW NLA
301403 RADIATOR 12D40R,15D50R NLA
301407 NIPPLE 16374
301408 ELBOW 1" x 3/4" CxF 90 BRONZE NLA
301410 GENERATOR 5.2KW NLA
301411 MOUNT,REAR GENSET 5-36 NLA
301412 RAIL,GENSET 5-36 NLA
301413 ISOLATOR 24776
301415 BALLJOINT 15225
301420 BRACE,RADIATOR 10.5-15KW NLA
301430 BOLT,BANJO-SUMP DRAIN KIT NLA
301431 WASHER,FIBER-OIL DRAIN 30290
301432 BANJO,SUMP DRAIN NLA
301443 SPACER 0.7500D,0.4821D,0.875LG NLA
301444 COVER,GENERATOR END 5-36D NLA
301449 BLOCK, TERMINAL 14 POST NLA
301450 WIRE SET,CONTROL BOX 5-36D NLA
301452 HOUSING,FLYWHEEL 5.0KW 3600RPM NLA
301453 BRACKET,LIFT PUMP & FILTER NLA
301454 ARM,FUEL RACK 5-36D NLA
301459 BELT,FAN NLA
301466 BRACKET,AIR CLEANER 5-36D NLA
301467 HOSE,AIR CLEANER NLA
301469 CAP,AIR CLEANER 301468 NLA
301471 GENERATOR ASSEMBLY 12.5KW T&J NLA
301484 PIN 300716
301495 GASKET 298659
301497 LOCKWASHER M 8 DIN 127 31786
301503 GASKET 301241
301504 NUT,CAP 200566
301505 CAP 200721
301508 NUT M12x1.5 DIN 936 JAM 31806
301516 CAPSCREW M 6x10 JIS 301330
301517 WASHER 301331
301522 BUSHING,REDUCER-DRAIN COCK NLA
301526 CAPSCREW M10x1.25x25 DIN 961 24952
301527 CAMSHAFT,FUEL NLA
301536 RISER,EXHAUST 1.25NPTx1.25NPTF NLA
301546 KEY 298820
301548 CAPSCREW M 8x16 DIN 933 16789
301561 WASHER M 6 DIN 125 31784
301579 CAP 301416
301603 MOUNT,REAR 12KW NLA
301612 BRACE,RADIATOR 6.5D25R NLA
301613 ISOLATOR,EXCHANGER 1/4NC FEM NLA
301616 MOUNT,CONTROL PANEL 12D40 NLA
301621 COVER,GENSET AIR SLOT 5-36D NLA
301623 BRACKET,EXCHANGER 12-15KW NLA
301624 STATOR 12.5KW,1PH T&J NLA
301625 ARMATURE 12.5KW NLA
301626 STATOR,EXCITER 12.5KW T&J NLA
301627 TRANSFORMER,CHOKE 12.5KW T&J NLA
301634 RECTIFIER,BRIDGE 12.5KW T&J NLA
301643 BEARING,MAIN 0.2MM 300754
301644 BEARING,MAIN 0.4MM 300755
301652 BRACKET,FUEL FILTER 8DPM,6D25 NLA
301653 SLEEVE,AIR SILENCER NLA
301654 BRACKET,SOLENOID 12D40,15D50 NLA
301655 CAPSCREW M10x1.25x20 DIN 961 24951

17



UNIVERSAL SUPERSESSION LISTING
301656 BRACKET,BEARING OUTBOARD NLA
301657 FAN,ALTERNATOR 5KW NLA
301658 ROTOR 5KW NLA
301660 WASHER "C" NLA
301661 BOLT,ROTOR 301846
301662 STATOR 5KW NLA
301667 CAPSCREW,FAN NLA
301673 COVER,CONTROL BOX 5KW NLA
301674 BOX,CONTROL 5KW NLA
301677 BRACKET,RELAY NLA
301678 ISOLATOR,SANDWICH 8-32 M/F NLA
301680 SHAFT,HUB 5-36D NLA
301684 ENGINE ALARM & LITE KIT NLA
301685 FILTER,OIL M-30 (TA-SHING) NLA
301686 SWITCH,EXCITATION NLA
301690 CAPSCREW M 6x65 DIN 931 34397
301693 BOLT,ROTOR INCL 'C' WASHER NLA
301694 BRUSH KIT,BRUSH,SPRING & CAP NLA
301698 BRACKET,FUEL RETURN 8KW NLA
301699 CONNECTOR ASSY,FUEL RETN 8KW NLA
301721 LOCKWASHER M12 DIN 127 31792
301722 CAPSCREW M10x1.25x30 JIS W/LW 31083 & 19262
301744 SLINGER 300046
301756 DRIPTRAY 5-36D NLA
301764 BRACKET,REMOTE OIL FILTER NLA
301770 HARNESS,GENSET 4D18 NLA
301774 NUT,CYLINDER HEAD 298670
301775 CASE ,MAIN BEARING ASSY 298685
301776 COVER,BEARING 301036
301777 SEAL,OIL 301035
301779 SLEEVE,CRANKSHAFT 208772
301783 ISOLATOR 32013
301795 BRACKET,RADIATOR LEFT 4KW RAD NLA
301799 BOX,CONTROL 4KW T.C.S. NLA
301800 COVER,GENSET CONTROL BOX 4KW NLA
301801 MOUNT,CONTROL PANEL 4KW RADTR NLA
301815 MUFFLER NLA
301816 BAND,MUFFLER MOUNTING NLA
301826 EXHAUST WRAPPING 303166
301832 ELBOW,UNION 3/8FLARE 90 SWIVEL NLA
301833 BRACKET,RADIATOR 12D40R,15D50R NLA
301834 RECTIFIER 33292
301839 ADAPTER,REMOTE OIL FILTER NLA
301840 ADAPTER M20x1.5 TO 3/8 NPT F-F NLA
301843 O-RING 2.10ID X 2.52 OD X .21 NLA
301844 HARNESS,CTL PANEL NLA
301845 HARNESS,GENSET 12-15KW NLA
301846 CAPSCREW 5/16NFx1 NYLOCK HEXHD NLA
301851 BRACKET,SOLENOID 6.5D25R 3P NLA
301852 BRACKET,FUEL FILTER 8DPR NLA
301855 SUPPORT,FUEL FILTER BRACKET NLA
301856 BLOCK, TERMINAL 5 POS 50A 2ROW NLA
301857 ELBOW 1-1/4" ABS DWV 90 STREET NLA
301859 GENERATOR 8KW 3P PANCAKE JR NLA
301860 BRACE,RADIATOR 6.5D25R 3 PHASE NLA
301863 SHROUD,FAN TOP PANEL NLA
301864 SHROUD,FAN FRONT PANEL NLA
301865 SHROUD,FAN BOTTOM PANEL 6.5D25 NLA
301866 SHROUD,FAN SIDE PANEL 6.5D25R NLA

18



UNIVERSAL SUPERSESSION LISTING
301868 MOUNT,FRONT LEFT 6.5D25R 3PH NLA
301869 MOUNT,GENERATOR 6.5D25R3P NLA
301873 BOX,CONTROL 6.5D25R3P NLA
301883 FAN,PUSHER 11.25" 6 BLADE NLA
301885 HOSE 30901
301888 HARNESS,CTL PANEL 8KW UL NLA
301889 HARNESS,GENSET 6.5D25R 3PH NLA
301892 MANIFOLD,EXHAUST 8KW GAS NLA
301894 DECAL,FAN BLADE CAUTION NLA
301897 HI-TEMP MODULE F/KIT 301684 F/ NLA
301900 COVER,GENERATOR TOP 4KW RADTR NLA
301906 TEE 3/8x3/8x1/8 BRONZE NLA
301921 DECAL,FILTER SERVICING NLA
301922 DECAL,INSTALLATION WARNING NLA
301923 DECAL,ELECTRIC SHOCK CAUTION NLA
301942 GOVERNOR NLA
301946 GASKET, THRTL CTL PL 200669
301947 BOLT, TAP 3/8NC x 1-3/4 NLA
301948 ADAPTER,GEN TO FLYWHEEL GAS NLA
301955 HARNESS 5' EXTENSION GENSET NLA
301956 HARNESS 10' EXTENSION GENSET NLA
301957 HARNESS 15' EXTENSION GENSET NLA
301958 MOTOR,STARTER MARINE NLA
301960 ENGINE D950 NLA
301964 DISTRIBUTOR VSG-411 NLA
301966 DIPSTICK TUBE END NLA
301967 TUBE,DIPSTICK NLA
301969 BREAKER,CIRCUIT 35 AMP 2P 240V NLA
301970 BREAKER,CIRCUIT 70 AMP 1P 12V NLA
301971 BOOT,CIRCUIT BREAKER NLA
301972 BRACKET ,MUFFLER 6.5 DIV-3 NLA
301975 SWITCH,TEMPERATURE 225F NLA
301976 MUFFLER 1.5 NPT IN-2"OD OUT NLA
301977 BOOT,SPARKPLUG WIRE NLA
301980 SUMP DRAIN KIT M14 PLUG FORD NLA
301998 BAND,AIR FILTER MOUNTING 302554
302003 SOLENOID,STARTER 8GF NLA
302008 BRACKET,EXCHANGER M-25 NLA
302010 BALLJOINT 10-32 ROD FEM W/STUD NLA
302011 PULLEY,ALTNR 5.00 NOM 2GR 1/2B NLA
302018 DOWEL 8GF NLA
302026 ADAPTER,WATER HEATER 1/2" HOSE NLA
302027 ADAPTER,WATER HEATER 5/8" HOSE NLA
302030 CLAMP,EXCHANGER MOUNT NLA
302034 TEE ASS'Y - TEMP SWITCH NLA
302036 HOSE 1-1/4 IN WIRE INSERTED 11402
302044 HOSE 2" x 1-3/4" 1-3/4" 38274
302049 CAPSCREW M 8x16 DIN 933 16789
302054 MOUNT,RIGHT 8FG NLA
302055 EXCHANGER,HEAT 8GF NLA
302057 BRACKET,LIFT PUMP NLA
302059 BRACKET,EXCHANGER 8GF NLA
302061 BRACE,BELT GUARD 8GF NLA
302062 PULLEY,WATER PUMP NLA
302065 STRAP,ALTNR ADJUST NLA
302068 COVER,CONTROL PANEL NLA
302070 HARNESS,CTL PANEL 8GF NLA
302071 HARNESS,GENSET 8GF NLA
302074 HOSE,MOLDED 1-3/4" 90 NLA

19



UNIVERSAL SUPERSESSION LISTING
302075 BRACKET,AIR CLEANER NLA
302079 BELT,FAN NLA
302080 BELT 15147
302089 CAPSCREW M 6x20 DIN 933 18804
302097 ELBOW 1" CxC 90 COPPER WROT NLA
302106 MOTOR,STARTER 8GFR NLA
302123 BOLT,CARRIAGE 7/16NC x 1-1/2 NLA
302124 BOLT,CARRIAGE 5/16NC x 1-1/2 NLA
302125 HOSE 11409
302127 ELBOW 1-1/4" x 1" CxF 90 BRONZ NLA
302132 BRACKET,AIR SILENCER 8GF NLA
302134 DUCTING,EMISSION CONTROL NLA
302136 CAPSCREW M 8x50 DIN 931 24949
302140 TAPE 302509
302142 EXHAUST WRAPPING 8"x 8" NLA
302144 CLAMP,HOSE SUPPORT 8GFR NLA
302145 HOSE 38848
302149 HOUSING, THERMOSTAT NLA
302151 ENGINE M-35 NLA
302153 TUBE,DIPSTICK 8DP NLA
302154 MANIFOLD,EXHAUST 8DP NLA
302155 RAIL,GENSET 8DP LEFT NLA
302156 RAIL,GENSET 8DP RIGHT NLA
302157 EXCHANGER,HEAT NLA
302158 BRACKET,EXCHANGER NLA
302160 BRACKET,REGULATOR NLA
302161 MOUNT,REAR GENSET 8DP NLA
302162 BRACKET,GOVERNOR 8DP NLA
302163 ARM,GOVERNOR EXTENSION 8DP NLA
302164 GROMMET NLA
302165 GUARD,BELT 8DP NLA
302166 BRACKET,BELT GUARD UPPER NLA
302168 BRACKET,BELT GUARD SIDE NLA
302169 COVER,CIRCUIT BREAKER BOX 8DXR NLA
302170 COVER,AC BOX TOP NLA
302171 BOX,GENSET REGULATOR 8DP NLA
302172 COVER,CIRCUIT BREAKER HOLE NLA
302175 SPRING,GOVERNOR BLACK NLA
302179 HARNESS,GENSET 8DP NLA
302180 BUSHING,CRANKSHAFT 300813
302187 RING SET STD 302467
302194 ADAPTER,GEN TO FLYWHEEL NLA
302195 STUD M10x45 DIN 939 NLA
302196 ISOLATOR,GROMMET-PANEL MOUNT NLA
302197 GUARD,BELT 8GF NLA
302210 SWITCH,EXHAUST TEMPERATURE 325 NLA
302212 BREAKER,CIRCUIT 60 AMP 1P 120V NLA
302216 BELT,FAN NLA
302226 SUPPORT,LIFT PUMP BRACKET NLA
302227 MOUNT,REGULATOR NLA
302228 BRACKET,REGULATOR NLA
302229 CONNECTOR,AIR INTAKE NLA
302232 BRACKER,GOVERNOR 8DPR NLA
302233 COVER,AC BOX TOP NLA
302234 MOUNT,FRONT LEFT & RIGHT 8DPR NLA
302235 MOUNT,RADIATOR 8DPR NLA
302246 BRACKET,ALTNR 302087
302247 BRACKET,EXCHANGER M-35V NLA
302251 HOSE,ELBOW 1" 90DEG 302086

20



UNIVERSAL SUPERSESSION LISTING
302252 RISER,EXHAUST 1.5NPT W/SENSOR NLA
302254 PANEL,REMOTE CTL GAS GENSET NLA
302265 COVER,WATER PUMP 5-36DM NLA
302267 BLOCK, TERMINAL 3 POS 50A 2ROW NLA
302269 CLAMP 298797
302270 ELBOW 1/8 BSPT x 5/8 HOSE 120 NLA
302271 TEE 35145
302275 BRACKET,STOP LEVER NLA
302276 BRACKET,STOP CABLE M-12 NLA
302278 HOSE 1-3/8 IN WIRE INSERTED 24974
302280 ALTERNATOR 12VDC, 51A 42847
302281 CAP,DISTRIBUTOR 8GF,12GF NLA
302283 CONDENSER,DISTRIBUTOR 8GF NLA
302284 CONTACT SET 8GF & 12GF NLA
302285 SPARKPLUG 8FG-12GF NLA
302286 RISER,EXHAUST 1.25NPTx1.5NPTM NLA
302287 RISER,EXHAUST 1.5NPTx1.5NPTM NLA
302288 BRACKET,BELT GUARD NLA
302289 BRACKET,BELT GUARD NLA
302290 BRACKET,BELT GUARD NLA
302291 GUARD,BELT 12D40,15D50 NLA
302292 NIPPLE 1.25 NPT x 3 NLA
302293 BRACKET,CONTROL PANEL 12GF NLA
302295 BRACKET,SOLENOID-HOT START NLA
302297 PUSHROD,HOT START SOLENOID NLA
302299 SHIELD,AIR INTAKE 8GF NLA
302302 STANDOFF,AIR SHROUD NLA
302303 ENGINE M2-12 NLA
302304 BRACKET,BELT GUARD LOWER NLA
302305 MOUNT,REAR GENSET 11GF NLA
302306 BREAKER,CIRCUIT 50 AMP 2P 240V NLA
302313 KIT,WATER PUMP 301935 NLA
302323 COVER,CIRCUIT BREAKER HOLE NLA
302325 MANIFOLD,EXHAUST 5-36D NLA
302326 MOUNT,FRONT LEFT 5-36D NLA
302338 ROTOR ASSEMBLY, PANCAKE JR NLA
302343 FAN,ALTERNATOR PANCAKE JR NLA
302349 BRACKET,RADIATOR 5-36DR NLA
302350 FLANGE,EXHAUST 1.5 NPT NLA
302354 BRACE,RADIATOR 5-36DR NLA
302362 PLATE, THROTTLE-DRILLED 12GF NLA
302363 ADAPTER,FLAME ARRESTOR 8-12GF NLA
302383 HARNESS 15' REM 8DP W/301535 NLA
302392 BRACKET,SHIFT V-DRIVE FRONT NLA
302393 ENGINE M3-20 NLA
302394 ENGINE M4-30 NLA
302396 HOUSING,FLYWHEEL ATOMIC 4 REPL NLA
302404 MOUNT,FRONT RIGHT NLA
302405 BRACKET,GOVERNOR NLA
302406 MOUNT,RADIATOR 8D25R NLA
302409 HOUSING,FLYWHEEL M2-12,3-20 NLA
302411 CLAMP 13760
302412 COVER,AC BOX END 6.5DIV-3 NLA
302414 HOUSING,FLYWHEEL M-25XP,M35 200402
302416 HARNESS 25' REM 6.5DIV-3 NLA
302417 NUT,COUPLING 3/8NC NLA
302418 GOVERNOR ARM EXT UPPER NLA
302419 ARM,GOVERNOR EXTENSION LOWER NLA
302420 ALTERNATOR 12VDC, 51A MODIFIED NLA

21



UNIVERSAL SUPERSESSION LISTING
302424 ADAPTER,GEN TO FLYWHEEL 6.5DIV NLA
302425 WEIGHT,ROTOR 6.5DIV-3 NLA
302437 BRACKET,OIL FILL TUBE NLA
302440 WASHER M10 DIN 125 31789
302446 SEAL 301085
302457 ROCKER ASSEMBLY 300227
302460 GEAR,IDLER ASSY 299478
302472 GEAR,RING 299505
302482 LINE,LEAKOFF 300175
302484 CLAMP,HOSE 298797
302485 CAP,ADJUSTING BOLT 200721
302493 LINE,WATER 200822
302495 STUD 200657
302505 WASHER,CRANKSHAFT 299551
302509 TAPE,FIBERGLASS 2"x1/16" NLA
302510 BRACKET,EXHAUST SUPPORT M-35VH NLA
302512 BRACKET,EXHAUST SUPPORT M-40VH NLA
302531 LOCKWASHER M10 DIN 127 19262
302532 GASKET,EXH MANIF 298708
302549 NUT 300032
302551 GASKET 300024
302557 SHIM,INJECTION PUMP 300049
302559 SHIM,INJECTION PUMP 200991
302561 FLANGE,WATER 300039
302562 MOTOR,STARTER 299574
302565 HARNESS 25' REM 5-36D W/300999 NLA
302566 MUFFLER,FIBERGLASS 32550
302583 RISER,EXHAUST O'DAY M-12 NLA
302584 CABLE,STOP 10 40101
302590 GUIDE,VALVE EXHAUST 54124
302591 GUIDE,VALVE EXHAUST 302590
302592 GASKET,HEAD 299972
302594 O-RING 299978
302600 BRACKET,ROCKER 298717
302604 CAPSCREW M 6x14 JIS 7 LW 35799
302605 SPRING,DECOMP LEVER 299471
302615 CAPSCREW M 6x28 JIS 7 LW 35788
302617 CAPSCREW M 6x20 JIS 7 LW 35786
302618 CAPSCREW M 6x18 JIS 299365
302622 GOVERNOR ARM EXTENSION UPPER NLA
302624 CLAMP,HOSE 20 21878
302633 CLAMP,SEA WATER PUMP MOUNT NLA
302648 PUMP,SEA WATER 42175
302655 COMBUSTION CHAMBER NLA
302659 PLATE, THROTTLE 301945
302661 CAPSCREW M 6x16 JIS 7 LW 35800
302662 SEAL ASSY 300044
302663 ELBOW,WATER INJECTED 90 NLA
302668 BRACKET,FUEL FILTER M2-12 NLA
302671 HOUSING,FLYWHEEL M4-30 NLA
302687 CAPSCREW M 6x12 JIS 7 LW 35785
302692 GEARCASE ASSY M4-30 201144
302703 PLATE,BREATHER 301558
302705 COVER,ROCKER M4-30 302702
302707 CAP,OIL FILL 53322
302710 ROCKER ASSEMBLY NLA
302711 SHAFT,ROCKER M4-30 NLA
302715 BUSHING,IDLER GEAR 302714
302724 ROD,CONNECTING 301275

22



UNIVERSAL SUPERSESSION LISTING
302727 BEARING,ROD STD 301278
302741 SHIM,INJECTION PUMP 200706
302745 GASKET,INJECTION PUMP 200861
302755 FLANGE,WATER 301332
302757 SEAL,FRESH PUMP 301159
302758 IMPELLER,FRESH WATER PUMP 301339
302767 GASKET,ROCKER COVER 302709
302769 MANIFOLD,INTAKE 200694
302774 CAMSHAFT M3-20 200611
302780 SHIM,INJECTION PUMP 200573
302783 SHIM,INJECTION PUMP 200574
302799 COVER,ALTERNATOR NLA
302802 COVER,AC BOX END 240V 8DPR1 NLA
302803 GOVERNOR KIT,8DP DIGITAL NLA
302804 SPLICE 6AWG BUTT NLA
302805 SWITCH,TEMPERATURE 210F NLA
302815 PANEL,REMOTE CTL DSL GENSET NLA
302818 HARNESS 6" EXTENSION 8DPR,12GF NLA
302823 METER,VOLT 12VDC NLA
302824 GASKET,DIPSTICK HBW NLA
302827 SWITCH,TEMPERATURE 230F NLA
302839 BRACKET,REMOTE OIL FILTER 8DPR NLA
302843 HOUSING,FLYWHEEL HBW-V NLA
302844 STEEL PIPE FUEL RETURN MANIFOL NLA
302847 CONNECTOR,FEM 1/8NPTx3/16 COMP NLA
302848 TEE 1/8 NPT STREET NLA
302850 NUT,INVERTED FLARE 1/4 STEEL NLA
302851 CONNECTOR,MALE 1/8NPTx3/16 IFL NLA
302852 CONNECTOR,MALE 1/8NPTx1/4 IFL NLA
302853 CONNECTOR,MALE 1/4NPTx1/4 IFL NLA
302854 ELBOW,MALE 1/8NPTx3/16 INV FLA NLA
302856 ELBOW,MALE 1/4NPTx1/4 INV FLAR NLA
302857 MANIFOLD,INTAKE 301981
302859 BRACKET,BELT GUARD LOWER 8DP NLA
302861 HARNESS 15' EXTENSION REMOTE NLA
302864 CONNECTOR,FEM 1/8NPTx1/4 IFL NLA
302865 SHAFT,WATER PUMP 302648 NLA
302867 RING,RETAINING 18145
302868 RING,RETAINING 18146
302871 SCREW,CAM 24647
302880 SEAT,SEAL 302885
302881 SEAL,WATER PUMP 302885
302883 CONNECTOR 3/8 NPTM x 3/8 HOSE NLA
302886 MOTOR,STARTER M-30 NEW STYLE 298876
302892 DECAL,DC WIRING NLA
302894 LABEL,UL LISTING NLA
302898 CABLE,STOP 22' NLA
302901 GUARD,AIR EXHAUST NLA
302902 PUMP,LIFT 12VDC 7 PSI NLA
302903 GENERATOR 17.5KW,1PH PANCAKE NLA
302904 SENDER,WATER TEMPERATURE NLA
302905 SENDER,OIL PRESSURE NLA
302907 BLOCK, TERMINAL 3 POLE NLA
302909 SPIRALWRAP 1/2 TEFLON NLA
302910 FIXED FLANGE TIGHTENER NLA
302911 PULLEY,IDLER NLA
302912 BREAKER,CIRCUIT 70 AMP 2 POLE NLA
302913 MOUNT,CIRCUIT BREAKER NLA
302914 BREAKER,CIRCUIT 20 AMP 1 POLE NLA

23



UNIVERSAL SUPERSESSION LISTING
302915 SEAL,CIRCUIT BREAKER BUTTON NLA
302916 SEAL,CIRCUIT BREAKER TERMINAL NLA
302917 BRACKET,SOLENOID NLA
302918 BRACKET,LIFT PUMP & FILTER NLA
302919 BANJO,FUEL INLET-1/8 NPT FEM NLA
302920 LINE,PUMP TO FILTER NLA
302921 LINE,FILTER TO INJECTOR NLA
302926 HOUSING, THERMOSTAT 15D50UM NLA
302927 PANEL,HOURMETER NLA
302928 BRACKET,IDLER PULLEY NLA
302929 HARNESS 15' EXTENSION 15D50M1 NLA
302930 HARNESS,CTL PANEL 15D50UM100 NLA
302931 HARNESS,GENSET 15D50UM100 NLA
302932 MOUNT,FRONT 15D50 NLA
302933 MOUNT,REAR GENSET 15D50UM100 NLA
302934 NAMEPLATE 15D50UM100 NLA
302936 BACK BOX LOUVERED COVER NLA
302937 COVER,GENSET CTL BOX 15D50UM10 NLA
302938 GENERATOR BACK BOX NLA
302940 BREAKER,CIRCUIT 15 AMP 2P 240V NLA
302941 BUSHING,SNAP NYLON 1.250 DIA 23937
302943 SWITCH,TEMPERATURE 160F NLA
302944 ELBOW 3/4" x 1" CxM 90 BRONZE NLA
302945 ELBOW & TUBE ASS'Y NLA
302948 FITTING,REDUCR 1-1/4x3/4 FTGxC NLA
302950 GUARD,BELT 15D50UM100 NLA
302951 BRACKET,BELT GUARD RIGHT NLA
302952 BRACKET,BELT GUARD TOP NLA
302953 BRACKET,BELT GUARD LEFT NLA
302960 BELT 13859
302961 BREAKER,CIRCUIT 15 AMP 2 POLE NLA
302962 ADAPTER,FLAME ARRESTOR NLA
302963 ARRESTOR,FLAME 3.86" DIA NLA
302964 BRACKET,STOP CABLE M3-20 NLA
302965 CLAMP,HOSE 04 MINIATURE 24906
302967 ALTERNATOR 12VDC, 72A 300746
302968 PLUG 1/4 BSPT DIN 906 NLA
302970 ADAPTER,MOUNT REAR-CATALINA NLA
302971 ELBOW 1/2 NPT x 1/2 HOSE 90 NLA
302972 BREAKER,CIRCUIT 30 AMP 2P 240V NLA
302982 ISOLATOR,MAR 35 DUROMETER NLA
302986 BREAKER,CIRCUIT 8 AMP 1 POLE NLA
302987 BREAKER,CIRCUIT 12 AMP 1 POLE NLA
302988 BREAKER,CIRCUIT 16 AMP 1 POLE NLA
302990 FAN,ELECTRIC ENGINE COOLING NLA
302991 SWITCH, TEMP 210F USE 200493 200493
302992 SWITCH, TEMPERATURE 325F NLA
302993 SWITCH,TEMPERATURE 180F NLA
302994 SWITCH, TEMP 225F USE 302991 302991
303004 SENSOR,MAGNETIC 39172
303008 CONTROLLER,GOVNR 12V 49608
303010 GENERATOR 10KW 3P PANCAKE JR NLA
303012 BALLJOINT 10-32 ROD END FEM PL 48517
303014 DRIP PAN & MOUNT TRAY 8.5DIV3 NLA
303015 BRACKET,CONTROL BOX 8.5DIV-3 NLA
303022 PAD,RUBBER-RADIATOR SIDE NLA
303023 PAD,RUBBER-CONTROLLER MOUNT NLA
303024 SHROUD,RADIATOR NLA
303026 BRACKET,STOP CABLE M2-12 NLA

24



UNIVERSAL SUPERSESSION LISTING

303027 BRACKET,EXHAUST SUPPORT M-25XP NLA
303028 BRACKET,EXHAUST SUPPORT M-35 NLA
303034 BRACKET,LIFT PUMP NLA
303036 SHROUD,FAN NLA
303038 BLOCK, TERMINAL 2 POST NLA
303046 STUD,ISOLATOR 38860
303047 NUT M16 DIN 439B JAM 36337
303048 NUT M12 DIN 936 JAM 31805
303049 NUT M16 DIN 985 LOCKING 36338
303050 NUT M12 DIN 985 LOCKING 37353
303055 BREAKER,CIRCUIT 25 AMP 1 POLE NLA
303056 BRACKET,GENSET MOUNT 15D50R1 NLA
303057 DRIP PAN & MOUNT TRAY 15D50R1 NLA
303059 MOUNT,RADIATOR SEE ECO 1684 NLA
303061 ISOLATOR 303062
303063 CAPSCREW M 8x55 DIN 931 31811
303064 ELBOW 1" CxM 90 BRONZE NLA
303065 HOSE,MOLDED 1-1/4" 90 NLA
303070 CLAMP,HOSE-EXCHANGER 5/8 W-LND 33754
303073 ARRESTOR,FLAME ASSY NLA
303078 CONNECTOR,RADIATOR HOSE NLA
303079 HOSE 1-3/4 IN 6-3/4 LG AIR IN NLA
303080 CONNECTOR,AIR INTAKE NLA
303083 HOSE 19059
303084 BRACKET,SOLENOID NLA
303087 MOUNT,RADIATOR SEE ECO 1684 NLA
303088 SHROUD,FAN 12DTR NLA
303092 BRACKET,RADIATOR SEE ECO 1684 NLA
303093 CAPSCREW M 8x100 NLA
303097 BRACKET,ALTERNATOR FRONT NLA
303098 BRACKET,ALTERNATOR REAR NLA
303099 STRAP,ADJUSTING NLA
303100 BELT,FAN NLA
303101 GENERATOR 15KW,3PH,480VAC NLA
303104 DRIP PAN & MOUNT TRAY 15DTM3 NLA
303105 MOUNT,FRONT RIGHT 15DTM3 NLA
303108 BOOT 34472
303112 PULLEY,WATER PUMP 2GR NLA
303113 MOUNT,PANEL NLA
303118 REMOTE FILTER ADAPTER KIT NLA
303120 IDLING APPARATUS ASSEMBLY NLA
303121 ROD,THREADED-ELECT STOP 1/4NF NLA
303122 PLATE,STOP LEVER NLA
303129 CAP,PRESSURE 7PSI 11499
303132 ENGINE 2400 NLA
303134 HOSE 3/8 IN 3-1/2 LG 300236
303135 STUD,ROTOR WEIGHT NLA
303153 ENGINE V1702 NLA
303154 SPRING CLAMP FOR 5/16" OD CLAM NLA
303155 HOSE,FUEL RETN 1/8 IN NLA
303157 GENERATOR 15KW,3PH,240VAC NLA
303159 HOUSING,FLYWHEEL M-25XPV,M-35V 200365 & 200371
303160 HOUSING,FLYWHEEL M4-30V 200366 & 200371
303161 STATOR 12.5KW,3PH NLA
303162 ENGINE,BLOCK ASSY M-25XP NLA
303163 BRACKET,ALTNR 72A M-25XP NLA
303164 COVER,FUSE-NOVATRON PANEL NLA
303165 TAPE,FIBERGLASS 2"x1/16"x25FT NLA
303166 EXHAUST WRAPPING 8"x 20" NLA

25



UNIVERSAL SUPERSESSION LISTING

303168 HOUSING,FLYWHEEL M3-20V 200367 & 200371
303173 ROTOR ASSEMBLY 10KW 3PH NLA
303174 STATOR ASSY INCL HSG 10KW 3PH NLA
303175 GENERATOR EXCL ROTORS 10KW 3PH NLA
303180 FLANGE,WATER NLA
350064 TUBING 23301
352540 CONNECTOR,MALE 3/8FLARE,1/2NPT NLA
352542 ELBOW 1/4NPT 90 STREET STEEL NLA
353072 FUSE 600V 20A NLA
372353 FUSE 600V 5A DUAL ELEMENT NLA
375589 BOX,PANEL 27"x21" HOFFMAN 17298
383721 ELBOW,MALE 3/8FLARE,3/8NPT 45 NLA
384224 ROD,THREADED 1/4-28NF 23477
397670 RELAY,OVERLOAD 1.5-2.2AMP 1NC NLA
398417 NUT M10 DIN 934 15887
398430 LIGHT,WARNING FLASHING RED NLA
587533 SHAFT NLA

26



